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Test Report
Report h“. ZACL 171/19 Date: 2019/08/07
Requested by: _
Name: ' P> Amorim Isolamentos, S.A.
Address:. Rua de'Meladas, 105; 4535-186 Mozelos - Portugal
Contact: Fa'.:_»-- 351 227 419 101 Tel.: +351227 419100 e-mail: geral aisol@amorim.com

Manufacturer and test spemmen [dentlflcatlon
Name*: ‘Amorim lsolamentos 3 A

Test specimen*: MDFACADE POINTCLOUD Board

Sampling responsibility*: Customer

Test data:

Test:  Laboratory test: Measurewl nt of sound a@ in a reverberation room

Date: 2019£06!‘1?

Reverberation room without test specimeni i - < '-ﬁévgrberation room with test specimen:
Temperature (°C): 18,51 > 4 _.. R ] Temﬁerature (°C): 1851
Relative humidity (%): 68,1+5  § p ? _’Relé.tive humidity (%): 66,7 £ 5
Static pressure (mbar): 10101 £ 5 Statiq' pre'ss_l_;!'el (mbar): 1010,2+ 5
Test Method: NP EN 1SO 354:2007 | I. | )

Operator(s): Jodo Vieira

Test equipment:

Acoustic chambers at Itecons of cubic shape with approximately 5,85 m edges and doub!e layered relnforoed concrete walls with mansonry units
about 50cm thick; “Briiel & Kjeer” pulse multianalyser system, PUL02, model 3560-C-T46, with five acquisition channels; “Briel & Kjeer” 1/2"
microphone, type 4190, MIC06; “Briiel & Kjeer” rotating microphone boom, type 3923, GIR05; “Briiel & Kjeer’/sound level meter calibrator, type 4231,
CLS03; termohygrometer, THR09; omnidirectional sound source OMNIPOWER 4292-L, from “Brilel & Kjeer”, FSO07; barometer, BARO1.

Additional information related with the test:

Number of microphone positions: 3

Number of decays per microphone/source combination: 3
Number of source positions: 4

Evaluation method of reverberation time: Based on decay curves

Measurement in bands of:  One-third-octave

Notes: The present report cannot be reproduced, except in full, without the written agreement of Itecons.
The results are valid exclusively for the tested specimens.
Data reported with * supplied by customer.
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‘Reverberation roﬁﬁ;i"‘descripfibn:,-‘

The reverberation room has a rectangular shape, in plant, with approximatelly 5,85 m x 5,85 m and a ceiling height of 5,85 m.

In or"ng'r\ to comply with NP EN 1SO 354:2007, 15 polycarbonate diffusing elements were used, with 30 m? of total area and different concave
and cdnvex--geométries,_..fandom__ly_placed on the ceiling of the reverberation room, helping to create a diffuse field and to comply with the
specified maximum absorption@reas. .

The total surface area.of the_\rodm"'(wal'ls'-, floor and ceiling) is 211,65 m? and the volume of the reverberation room is 203,98 m®.
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Schematic represer'i.';ca\tipn',"i'n plant, of th'é'._[e\;érberation room:
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Notes: The present report cannot be reproduced, except in full, without the written agreement of Itecons.
The results are valid exclusively for the tested specimens.
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Tes\f speclmen ‘ \_/ /

Type: " J Plane absorber Specimen area (m?): 12,00
- / I

Test specimen description.«n,

Test specimen with our reference ACL1 27N19 with total dimensions of 4000 mm x 3000 mm x 50 mm (lenght x width x thickness), composed by
boards of expandefd ‘cork agglomgrate (prod}uct reference: MDFACADE POINTCLOUD Board), with individual nominal dimensions of 1000 mm x|
500 mm x 50 mm (Iength x widthx, thlckness) and density of approximately 130 kg/m®. The test specimen was placed directly against the floor of
the reverberation room\whlch corresponds toa type “A” mounting according with NP EN SO 354:2007. The perimeter edge of the test specimen
was completed sealed W|ﬂ1 acoustlcally reﬂechve “frame in wood of 40 mm. The joints between the wooden frame and the floor surface, and
between the wooden frame and the test spe/clmen we}e covered with reflective tape. The placement of the test specimen in the reverberation room
followed the indications of standard NP_EN [SO"354: 200? with a total area of 12 m® and a ratio of width to length of 0,75. The installation of the
test specimen was responsibility. of ltécons.

Pictures of the test specimen:

Reverberation room:

Construction details:
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Notes: The present report cannot be reproduced, except in full, without the written agreement of ltecons.

The results are valid exclusively for the tested specimens.
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Average reverberation time:

Freq. (Hz) | 100 |, 125 | 160" | 200 | 250 | 315 | 400 | 500 | 630 | 800 | 1000 | 1250 | 1600 | 2000 | 2500 | 3150 | 4000 | 5000

Ty(s) | 15,08 |\12,03°| 9,34 | /857 | 808 | 765 | 852 | 955 | 929 | 864 | 796 | 7,31 | 650 | 546 | 441 | 3,79 | 3,18 | 2,58

T,(s) | 13,56 | 10,03 | 820 | 6,66 | 6,26 | 544 | 517 | 3,84 | 344 | 364 | 396 | 383 | 352 | 315 | 269 | 235 | 2,10 | 1,84

T, - Average reverberation time in the reverberation room without the test specimen (s)
T, - Average reverberation time in the:reverberation room with the test specimen (s)

Sound absor'ﬁtion coefficient (0g):

Freq.(Hz)| 100 | 125 | 160 [ 200" [ 250 | 315 | 400 | 500 | 630 ( 800 | 1000 [ 1250 | 1600 | 2000 | 2500 | 3150 | 4000 | 5000

Us 0,02 |“0,05<| 004 | 009 | 0,105 0,45 | 021 | 043 | 050 | 044 | 035 | 0,34 | 0,36 | 037 | 040 | 044 | 044 | 042

Graphical presentatisn of th_e s::dﬁd ab.éprp.tion coefficient:
1.0 - _ § _ .‘._ﬂ

0,9 - -

0,8 +

0,7 1

0,6 -

0,5

04 -

0,3 A

Sound absorption coefficient (ag)

0,2 -

0,1 1

0,0

500
3
0
1060_
1250
1600
2000
2500
3150
4000
5000

Frequency (Hz)

Observations:

ACL17119

Notes: The present report cannot be reproduced, except in full, without the written agreement of Itecons.
The results are valid exclusively for the tested specimens.
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Practlcal sound/ibsorptlon coeff cient (a;) and adjusted reference curve
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Graphical presentaiigrl ,of'trﬂe practical so\ugd absorption coefficient (a,;) and the adjusted reference curve
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Weighted sound absorption coefficient (a,) determined in accordaf/lce with the EN 1SO 116541997 (it is recommended the use of this globa

index together with the’/con(lp/)lete curve): <)
a,= 0,4 A

\

Class of sound absorption according to A\nnexB ‘from EN |s€iTs§T1997

Class=D // // \ D
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Averaae sound ahsorntion in aceardance with the ;Z\STM C423 - 17* y
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Notes: The present report cannot be reproduced, except in full, without the written agreement of Itecons. v

The results are valid exclusively for the tested specimens.
Data reported with * supplied is outside the scope of accreditation.
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